=3

new gernerat/orn rc car

1/10 SCALE NITRO
ON ROAD RACING CAR

INSTRUCTION MANUAL

A\XN/ [ o { ==

PROFESSIONAL RC CAR

www.wr'c-r'acing COMmM



N™T 3K

INTRODUCTION

NTX is a new generation high quality 1/10 scale Touring nitro car.

NTX is supplied in a box,you can download the Instruction manual from www.wrc-racing.com
Its use is intended for more than 16 years old persons with experience on rc model car field.
Children and all the persons without this requirement MUST have direct supervision of a
knowledgeable adult responsible.

SAFETY PRECAUTIONS

Instruction Manual MUST be read and fully understood before to start building and operating
functions.

Always keep Instruction Manual in safety place, ready to be consulted for any reference you need.
Use only original WRC spare parts.

GENERALUL INFORMATION

Assemble the kit only away from the reach of children.

Follow the building and operating instructions using the utmost care.

Don't put any part of your body inside rotating and moving elements as this may cause damage or
serious injury.

Check and clean the model before putting it away.

Don't use your model car in public places or in roads and areas where it could generate conflict with
person or vehicular traffic.

The model car is controlled by radio: you MUST put great care to avoid loss of radio control always
keeping a safety margin all around your model in order to prevent any collision.

Operating frequency: check and be sure it is clear and not shared with anybody at same time; it could
cause loss of control of the RC model.

Always turn on your transmitter before you turn on the receiver in the car and always turn off the
receiver before you turn off your transmitter.

Keep the wheels of the model off the ground when checking the operation of the radio equipment.
Disconnect the battery pack before storing your model.

WARRANTY

WRC guarantees this model kit to be free from defects in both material and workmanship within 30
days of purchase.

The total monetary value under warranty will in no case exceed the cost of the original kit
purchased.

This warranty doesn't cover any compnents damaged by use or modification or as result of wear.
Part or parts missing from this kit must be reported within 30 days of purchase.

No part or parts will be sent under warranty without proof of purchase.

If you find a defective or missing part, contact the local distributor.

Customer service and support will be provided through local hobby store.

No warranties are expressed or implied that cover damage caused by what is considered normal
use or cover or imply how long any model cars' components or electric components will last before
requiring replacement.

Due to the high performance level of this model car you will need to periodically maintain and
replace consumable components; any and all warranty coverage will not cover replacement of any
part or component damaged by neglect, abuse or improper or unreasonable use.

This includes but is not limited to damage from crashing, excessive moistur, improper use or no
maintenance or user modifications which compromise the integrity of components.

Warranty will not cover compnents that are considered consumable on RC model car.

WRC doesn't pay nor refund on any component sent from WRC or its distributor for warranty.
WRC reserves the right to make final determination of the warranty status of any component or part
Use only original WRC spare part:

CUSTOMER SUPPORT

Please don't hesitate to contact WRC support at info@wrc-racing.com for any problem or
question.

Also kindly visit our website www.wrc-racing.com to find last updates, set-up information, option
parts and other information.

W.R.C. world racing car s.r.l.
Via A. Volta 2 Bis

36040 Brendola (VI)

ITALY

Phone: 0039 0 444 1792263

E-mail: info@wrc-racing.com
Website: www.wrc-racing.com

\X\/ /[ o { ==y

PROFESSIONAL RC CAR



NT 3K

TECHNICAL INFORMATION TECHNICAL DATA

- BODY: PROTOTIPE MODEL (NOT INCLUDED) SLENGHT ..o 392 MM.
- ADJUSTABLE FRONT TOE, CAMBER AND CASTER - WIDTH ....adjustable 195-200 MM.
- ADJUSTABLE REAR TOE AND CAMBER - WHEEL BASE ... adjustable 258-263 MM.
- BUMPER /FRONT BACKSTOP

- ALUMINIUM CHASSIS

- FULL BALL BEARING

- CARBON RADIO PLATE

- TRANSMISSION: TRIPLE BELT 4WD

- FRONT DIFFERENTIAL: DIFFERENTIAL GEAR

- REAR DIFFERENTIAL: DIFFERENTIAL GEAR

- FRONT AND REAR ADJUSTABLE ANTI-ROLL BARS
- PIVOT BALL SUSPENSIONS

ADDITIONAL ITEMS NEEDED FOR COMPLETION (REQUIRED BUT NOT INCLUDED IN THE KIT)

L 4

ENGINE AND MUFFLER TRANSMITTER RECEIVER
BATTERIES 9 ﬂ
2 LOW PROFILE STEERING SERVO FOR TRANSMITTER WHEEL - TYRES - INSERTS

AND RECEIVER

N

FUEL AND FUEL PUMP STARTER GLOW STARTER LEXAN BODY
PLUG IGNITER

TOOLS REQUIRED
THESE TOOLS ARE NOT INCLUDED IN THE KIT BUT ARE REQUIRED FOR PROPER ASSEMBLY

A,
ALLENS: SOCKET SIDE CUTTERS COMBINATION PLIERS
1.5 mm 5mm
2mm
2.5mm
3mm !
N
TOOL FOR SOCKET GREASE OILS:
TURNBUCKLES/NUTS 7mm 5000 CST
BEARING OIL

NOTICE:

THE FOLLOWING ITEMS ARE NEEDED FOR COMPLETION OF THE NTX; THEY ARE NOT INCLUDED IN THIS KIT (UNLESS NOTED) AND
SHOULD BE OBTEINED FROM YOUR LOCAL HOBBY SHOP.
BE SURE TO READ THE INSTRUCTION COMPLETELY PRIOR TO ASSEMBLY

—4



N"T < BAG.T

REAR DIFFERENTIAL ASSEMBLY

Use some silicone oil

Use some silicone oil during assembly

during assembly 03340 50%28 :
X 1UXU.

03360

03225
5x10x0.1 @
03089-8
METAL GEAR

03303-1

03089-8

METAL GEARé

03303-1
03089-8
METAL GEAR

03297-7

~ 45

§ 7

<]
L=

Fill the differential up to the top of the

in.
DO NOT fill the dﬁ’f. to the top of the
housing.
SILICONE OIL 100.000




NT < BAG.2

FRONT DIFFERENTIAL ASSEMBLY

92009

M2.5 x6
03361 92009

M2.5 x6
03361
Use some silicone oil
during assembly Use some silicone oil

during assembly
95006

03089-13 03225
5x10x0.1

03225

5x10x0.1 @

03297-3
03089-6
PLASTIC GEAR

03297-7

03297-2
95006

03089-13
03297-5 03089-6

03089-6 PLASTIC GEAR

PLASTIC GEAR

03089-14

Fill the differential up to the top of the

pin.
DO NOT fill the diff. to the top of the
housing.

9
SILICONE OIL 1.000.000

10_15_4




Front

(@) (@)

(@D)N(@)
(D) (@)
©9) (O

X2 SALG.4

o

LUBRICATE

[ = [[©

APPLY THREADLOCK
(BLUE)
03328-S
03328-H (hard)

OPTIONAL 03137-3

03137-2

03136-1

é

APPLY THREADLOCK
(BLUE)




SAL.5

,5X10X0.2
I

N"T <

03304

APPLY GLUE
ON THESE

PUT SHIMS
ADJUST BRAKE
EXCURSION

_J1o

FACES

03300-6

PLEASE NOTE THE ORIENTATION OF
THE EXCENTERS




SAG.S

NT

REAR ANTI ROLL BAR

o2

2.3
026

coD

03378

03378-3

03378-6

5x8x2.5 Flanged

@x12

03355-20T

»\'\\\\N\.I\'Mﬁpw(ﬂ

o
N
™
[s0]
o

o

2,
%

e

6x10x3 Flanged

Addifional
Bearing 90001

x10x3 opTiOnol

N

]m

_o

T 585
S 0% Q

85 £020

S OLEm

o 288
S “8%
X %
~O



COD (2ND)

03347-47 |47T| opriona
03347-48 | 48T| stanoaro
03347-49 | 49T| opriona

OPTIONAL
STANDARD

03347'54 54T OPTIONAL

03347-52 |52T
03347-53 [53T

COD (1ST)

SAL.7

5x8x2.5 Flanged

CLUTCH ADJUST
26,8

93003
M3 x10




N"T <

APPLY
THREADLOCK
X2 (BLUE) 03069 .
03069
03358 C o
|

| 92023

[ M2.5x8
03321-1 |

03321-27 97005
@2x10

i

O

LUBRICATE




SAL.9

00136-1

O

LUBRICATE

03313-H (hard)

OPTIONAL

(BLUE)

12



n

99004
D6

03355-25T

APPLY THREADLOCK
(BLUE)

—
98013
M3 x20

03355-19T

SALG.10

NT <

03283




SAL. 1T

NT

OF THE EXCENTERS

P/I.EASE NOTE ORIENTATION

03069-3

<
™
(@}
[s0]
(@]

90019
5x8x2.5 Flanged

228

CcOoD

03327-8

I [—4




SALG. 12

28005

03069\ M3X8§861

03086-17

=



NT < BAG.I3

93002

M3 x8
03345 95000\ﬁ

FUEL TANK

PLEASE NOTE
THE ORIENTATION

20021

4X7%x2.5
90021 \@
‘ GC=)Was!

g
O

.l
e
-

03356-5
92001 b
M3 x6 @)
03356

,w“nm 3‘:7 )

-

03356-7~



93002
M3 x8

14

SAL.
93002
93001
M3 x6

M3 x8
OPTIONAL

03095

93002
93004

M3 x8
M3 x12

03339

N"T <

5

PLEASE NOTE THE

PISITION OF THE

CASTER SCHIMS
O

200

5
0 /l \

)
N Ag,w,v
R
SR\ )

: \
\ v
W
A

(0
QO
DA




NT < BAG.IS

03321

X2

00141 00100-1

928000

032/\53;x3\b %‘ r"’

M3x127 93001
M3 x6




03385-1
390T

SALG.16

30

03003 03061 03003
; 45mm z ;
X2




NT 2 SAG.17 so5 W coroun

03398-5
03170-1 1.5 |BLACKIN KIT
95013 03398-6 1.6 WHITE

02043-10 12x1 033987 | 1.7 RED
02043-4
95000
03170-13 A
03170-7 \
03086 '3‘

? 03170-14
03086
03170-11
x 03170-4
\ 02043-4
3 HOLES

99003

O ® ©

12.5

P-ONE SHOCKS OIL
FRONT - REAR CODE osT
S0O-200 200
SHOCK FILLING S0-300 300
Fully extend the piston rod so the | - 1! S0-400 400
piston is at the bottom of the shock \
body. (40)
Hold the shock upright and fill the ™ SO-500 500
hock ith shock oil as in th

:ic(:ﬁrel.mdy with shock oil as in the S0-600 600
Let the oil settle and allow air bubbles
to rise to the top. SO-700 700
Slowly move the piston up and down
until no more air bubbles appear. SO-800 800 (IN KIT)
Add shock oil as necessary.

Pull the piston rod most of the way out
of the shock bod.

Let the shock rest for 5 minutes to / IE
allow the air bubbles to scape.



SALG.17

s



03081

AR

O . ooAVOQVn
i/‘

J

03079

-

"y (i
f y )
3 2\ ) =
¥ | %
Za O
Al EDUNS
b ;@; A =
.«'\.&
7D

e ="

20

SALG.18

N"T <

03080

03068

93002
M3 x8




%0000

5x1 Ox4;

not included

5x1

03089-15

SALG. 19
03381-1(ALUMINUM))
90007
5x8x2.5 COoD (1ST) COD (2ND)
03391-15 03391-14 (14T [orrona | 03391-19 19T |oeriona
15T 03391-15 [15T |sranoaro | 03391-20 |20T [sranono

Please note the orientation
of the flyweights.

/ Use the right hole for having

a more aggressice clutch

S

03089-15
5x10x0.5

0x0.5

gwbricate
|
]
¥g)

5x10x4

03389-1

20018

70

CHECK GAP.GAP SHOULD BE
BETWEEN 0.5 AND 0.6 mm

ki

21000
M3X14

21



SAL. 1S

N"T <

ny

Aﬁ' -QMI.
| \ sl

( ~.mu

BN NE /R ) ‘.//l ]
: i
< 18 )
< a | ) Q \‘k\s [ ~
ma ,.? ﬁu = g '
2 ol My 3 (o
20 Jm,.,v,,/vf@ﬁ //\% =
0Z / —— (¢
/OWU @i@U =~ § ¢
0D @~ "
H q
< N -}
oY% ~ i
iz §¢ ;
8
, u_w =¥e, ///\u w:o.
78 NN
S8R
8=

UNIBALL

1
[Yp)
[s¢]
N
[s2]
(@)

~—FIX

00134

()
V) R ) & ,
(1




= s i

(¥ T

[¥e]
o~
2]
[s0]
o

\

\, <\ Y7777
N 1\ R
“ﬁm&&@ T 1)

(e

EXAUST SYSTEM
NOT INCLUDED

03371
FRONT CARBON PLATE

/
/ ©
©

OPTIONALS

\
> — >/
i)
Er
T M\.\\; ) \h‘wﬁ\uxm\\_, )) _
\ _\%«\#/‘@m—&/.\i \
Yy d vmy@ )
B TN B XD

=23



24



TRACK CONDITION

SETUP SHEET

FRONT

ICAMBER|1.5°] [SHOCK POS.| I

SURFACE |O smootH @MEebium () BUMPY
SIZE O TeHT  @MEDIUM (OFAST ’ — ©
TRACTION | Low @ MEDIUM (O HIGH I . ﬁ
=T e
PINION ist: 15 [2nd: 20 N
SPUR GEAR ist: 53 |2nd: 48 |
DRIVE TRAIN - |
FRONT | REAR I ==
GEAR DIFF OIL (cst)| 500000 | 80000 —_—
RIGID AXLE / / o — g%_z_ _
pcLuTc SETce ) [RIDE HEIGHT[4.5)
STANDARD | !
SHORE IFRONT WIDTH 198
FRONT @ 60 37 —
REAR @ 62 40
REAR
FRONT | REAR ISHOCK POS.|
SPRINGS BLACK | BLACK i
oIL 800 800 ILINK POS. | O
PISTON HOLES 3 3 SHIM mm 74| -
o
| [SHOCK POS., e
INe
[CAMBER(3.59
74
FRONT 2.6 e L
REAR 2.3 / ‘A
REAR ROLL CENTER _ |
BEOEREEE o o
= STOP 4 ,' ; @
ACKERMAN | - J —
56 } ) RIDE HEIGHT]5] §
[ N ‘I
ol 1o - IREAR WIDTH [199]
REAR| |STERRING FRONT|| WEIGHT |
TOE | [ROD POS. TOE A~
o7, (15 L= L8 AT | N\
m 1
N © CASTER g
SHIM 3| g
| ///////
[ - o
— -z (¢)
=G IDEeE 1© 0 o0)(o o ®




N I x SETUP SHEET FRONT

NAME
DATE [CAMBER] | [SHOCK POS.| !

TRACK CONDITION

SURFACE |O smootH (OMEDIUM () BUMPY
SIZE O meHT  OMEDIUM (FAST
TRACTION |O Low (OMEDIUM (O HIGH

TRANSMISSION

PINION 1st: 2nd:
SPUR GEAR 1st: 2nd:

DRIVE TRAIN

- )

FRONT REAR

—— —

GEAR DIFF OIL (cst)
RIGID AXLE

A
| 1
STANDARD \ j RIDE HEIGHT| |V

TYRES SHORE [FRONT WIDTH| |
FRONT -
REAR

SHOCKS SETTING REAR
FRONT | REAR ISHOCK POS.|

| I

|

|m

SPRINGS
oIL ILINK POS.

USHES ORIENTATION SHIM mm || O
ISHOCK POS. 5 -

JNgS
ANTI-ROLL BAR (CAMBER |
- ﬁ 5

FRONT - =
REAR / a
REAR ROLL CENTER — |
DOWNT = C
= STOP ,’ ; @
ACKERMAN X— J - —
56 ) RIDE HEIGHT] | §
ol 1o - IREARWIDTH | |
REAR| |STERRING FRONT|| WEIGHT |
TOE | [ROD POS. TOE
(<) R =
[N I (2] R
S E
e 2d ) CASTER " L AA
SHM | /A€ a
|t /// ///
. =4 L/
—-= o L/___
| O] [[o e 1® 0 o)© o o !




e
\X\/ [ o { ==

PrROFESSIONAL RC CAR

W.R.C. world racing car s.r.l.

WWW.WFGHI"EEiI‘IE.BDm



	Foglio1
	Foglio1
	P3
	Vista del disegno2
	Vista del disegno4
	Vista del disegno6
	Vista del disegno7
	Vista del disegno8
	Vista del disegno9
	Vista del disegno10
	Vista dettagliata SEE ATTENTION (2 : 1)

	P4
	Vista del disegno13
	Vista del disegno15
	Vista del disegno16
	Vista del disegno17
	Vista del disegno19
	Vista del disegno20

	P5
	Vista del disegno1
	Vista del disegno4
	Vista del disegno5
	Vista del disegno6
	Vista del disegno7
	Vista in sezione A-A
	Vista del disegno51

	P6
	Vista del disegno9
	Vista del disegno10
	Vista del disegno11
	Vista del disegno12
	Vista del disegno52
	Vista del disegno56

	P7
	Vista del disegno17
	Vista del disegno18
	Vista del disegno19

	P8
	Vista del disegno26
	Vista del disegno27
	Vista del disegno31
	Vista in sezione B-B
	Vista del disegno34
	Vista del disegno47
	Vista del disegno61
	Vista del disegno62

	P9
	Vista del disegno44
	Vista del disegno45
	Vista del disegno46
	Vista del disegno48
	Vista del disegno57
	Vista del disegno58
	Vista in sezione C-C
	Vista del disegno60

	P10
	Vista del disegno1
	Vista del disegno2
	Vista del disegno3
	Vista del disegno4
	Vista del disegno5
	Vista in sezione A-A
	Vista del disegno38
	Vista del disegno39

	P11
	Vista del disegno13
	Vista del disegno14
	Vista del disegno15
	Vista del disegno16

	P12
	Vista del disegno17
	Vista del disegno18
	Vista del disegno19
	Vista del disegno21

	P13
	Vista del disegno22
	Vista del disegno23
	Vista del disegno24
	Vista del disegno26
	Vista del disegno36

	P14
	Vista del disegno32
	Vista del disegno33
	Vista del disegno34
	Vista del disegno35
	Vista del disegno40

	P15
	Vista del disegno2
	Vista del disegno28
	Vista del disegno29

	P16
	Vista del disegno15
	Vista del disegno16
	Vista del disegno27

	P17
	Vista del disegno7
	Vista del disegno20
	Vista del disegno24
	Vista del disegno25

	Foglio3(2)
	Vista del disegno18
	Vista del disegno19
	Vista del disegno20
	Vista del disegno21
	Vista del disegno22
	Vista del disegno23
	Vista del disegno24
	Vista del disegno25
	Vista del disegno27

	P19
	Vista del disegno20
	Vista del disegno21
	Vista del disegno22
	Vista del disegno25
	Vista del disegno26

	P20
	Vista del disegno17
	Vista del disegno21

	P21
	Vista del disegno13
	Vista del disegno15
	Vista del disegno18
	Vista del disegno19
	Vista del disegno23
	Vista del disegno25
	Vista in sezione A-A

	P22
	Vista del disegno23
	Vista del disegno24
	Vista del disegno35
	Vista del disegno36
	Vista del disegno37

	P23
	Vista del disegno26
	Vista del disegno29
	Vista del disegno30
	Vista del disegno38

	P24
	Vista del disegno31
	Vista del disegno34
	Vista del disegno39
	Vista del disegno40
	Vista del disegno41
	Vista del disegno42

	Foglio1
	Vista del disegno2
	Vista del disegno3
	Vista del disegno4
	Vista del disegno6
	Vista del disegno7
	Vista del disegno10
	Vista del disegno11
	Vista del disegno12
	Vista del disegno13
	Vista del disegno14
	Vista del disegno15
	Vista del disegno16
	Vista del disegno17
	Vista del disegno18
	Vista del disegno19
	Vista del disegno20
	Vista del disegno21
	Vista del disegno22
	Vista del disegno23
	Vista del disegno24
	Vista del disegno25

	Foglio1
	Vista del disegno2
	Vista del disegno3
	Vista del disegno4
	Vista del disegno6
	Vista del disegno7
	Vista del disegno10
	Vista del disegno11
	Vista del disegno12
	Vista del disegno13
	Vista del disegno14
	Vista del disegno15
	Vista del disegno16
	Vista del disegno17
	Vista del disegno18
	Vista del disegno19
	Vista del disegno20
	Vista del disegno21
	Vista del disegno22
	Vista del disegno23
	Vista del disegno24
	Vista del disegno25


